
 
     

 
          

 

Skokomish Reservation      
Wastewater Facilities Plan Amendment 

 
July 2007 

 
SKOKOMISH INDIAN TRIBE 
MASON COUNTY, WASHINGTON 

 
CASCADE DESIGN PROFESSIONALS, INC.     
AND  ASSOCIATED FIRMS      

               2780 S.E. Harrison, Ste. 104     PHONE: 503-652-9090      
               Milwaukie, Oregon 97222                 FAX:  503-652-9091 



WASTEWATER FACILITIES PLAN 
AMENDMENT 

FOR THE 

SKOKOMISH INDIAN TRIBE 

July 2007 

jEXPIRES 1131200~ I 

Prepared by: 

CASCADE DESIGN PROFESSIONALS, INC. 
2780 S.E. Harrison Street, Suite 104 

Milwaukie, Oregon 97222 

HR ESVEL T ENGINEERING 
(Treatment Plant Design) 

6450 N.E. Brigman Road 
Bainbridge Island, Washington 98 11 0 
[...]
connect the two areas, with little or no expansion of service. The Project Definition 
process evaluated the costs and benefits of providing wastewater services with a single 
plant at the former WSDOT maintenance yard, versus construction of two separate 
plants. The Project Definition process recommended two separate plants, based on the 
following reasons: 



06-33 Section 8-3 WW Plan Amendment 
July 2007 Evaluation Skokomish Indian Tribe 

 
1. Capital and O&M costs of two single plants and one combined plant are not far 

enough apart to justify a combined plant on cost alone. 
2. The Skokomish Tribe is committed to quickly implementing construction of the 

Potlatch Bubble plant in order to meet the needs of its new t3ba’das housing 
project scheduled for occupancy in late 2008. 

 
The comparison of the costs of the combined versus separate treatment systems was 
summarized in the Project Definition Report (Appendix J), and is not summarized here. 
 
EVALUATION OF EFFLUENT DISPOSAL TECHNOLOGY 
 
Infiltration bed technology is the most efficient means for effluent disposal, in terms of 
capital and O & M costs, as well as in terms of the land requirements. However, soil 
percolation requires good geotechnical conditions, in order for it to work. These 
conditions include good soils, good geologic subsurface conditions and a relatively flat 
site.  In infiltration bed systems, effluent flows through an array of parallel perforated 
pipes that are laid in the bottom of a pond or buried in a gravel filled infiltration bed. The 
flow is distributed evenly across the gravel bed and allowed to percolate into the 
groundwater. No significant impact to the groundwater would occur, because of the high 
quality of the effluent. 
 
Forest irrigation is land intensive and has high capital and O & M costs. An economic 
benefit can be developed from forest irrigation for effluent disposal, which may offset the 
costs. Land available for forest irrigation for both the Potlatch Bubble and Core Area is 
high, in elevation, above the proposed treatment plant location, and far away. Costs for 
pumping water and storing water, during the wet season, appear to be prohibitive.  
 
Wetland augmentation is the discharge of effluent into an existing wetland, “augmenting” 
the existing water supply.  The existing wetlands on the Skokomish Reservation are Type 
1, high quality wetlands. Augmenting the water supply of a Type 1 wetland cannot 
enhance the quality of the wetland and is not allowed under current DOE guidelines, 
therefore wetland augmentation is not allowed. 
 
Constructed wetlands may be an option for effluent disposal; however constructed 
wetlands would not be considered a final point of disposal. Water would be discharged at 
some point from the constructed wetland, either to a surface water body or to an 
infiltration basin. In addition, the water quality of a constructed wetland may not 
consistently meet Class A effluent standards. In addition, water fowl impacts to water 
quality may cause problems in meeting water quality goals for Hood Canal.  
 
A full review of the wetland disposal issues is included in the Project Definition Report. 
The review concluded that wetland disposal would not be a good solution, given the 
quality of the existing wetlands on the Reservation, and the limited area available and 
potentially poor effluent quality associated with constructed wetlands. 
 



06-33 Section 8-4 WW Plan Amendment 
July 2007 Evaluation Skokomish Indian Tribe 

The infiltration basin disposal was found to be preferred over forest irrigation for the 
following reasons: 
 

1.  Infiltration basins require less land than forest irrigation. 
2.  Construction complexity and costs for both systems are similar.  
3.  Expandability requirements are similar for both systems. 
4.  The infiltration basins have a much smaller visual impact than the much larger 

forest irrigation system. 
5.  The operation and maintenance of the infiltration basins is significantly less than 

that required for the forest irrigation system, primarily due to the high energy 
costs of pumping up to the forest for irrigation.  Because of the smaller land 
requirements of infiltration basins they can be located in closer proximity to the 
wastewater treatment facility. 

6.  The forest irrigation system has a bigger environmental impact because more land 
is required. 

 
INFILTRATION BASIN DESIGN CRITERIA 
 
The geotechnical  study for the Facility Plan Amendment will be completed by the end of 
July 2007, and will be submitted at that time. The study will include site specific 
information for both infiltration basin locations on: 
 

1. Soils and their permeability. 
2. Geohydrologic evaluation of factors such as: 

a. Depth to groundwater and groundwater movement during different times of 
the year. 

b. Water balance analysis of the proposed discharge area. 
c. Overall effects of the proposed facility upon the groundwater in conjunction 

with any other land application facilities that may be present. 
d. Reserve areas for additional subsurface disposal. 

 
Infiltration basin designs were developed to a conceptual level, based on an infiltration 
rate estimated in the geotechnical study for the Project Definition Report. The design 
assumes the soils have an infiltration capacity of 2 inches/hour. And the design is based 
on 10% of that capacity (0.2 in/hour), per EPA guidance. Experience has shown success 
at these application rates. Requirements for emergency storage have not been addressed. 
Regulatory guidance on this requirement is needed for each specific project area. 
 
The reader is encouraged to review the very latest hydrogeologic data for both Potlatch 
and the Core Reservation infiltration basins that became available as this report is 
published.  Higher rates of infiltration were used in the calculations for this report than 
are supported by these latest data.  This means that larger areas for basins could be 
required to serve the first phase of sewer development, and additional basin sites may be 
needed for the ultimate phase than are contemplated in this document.  Although the 
planning level cost estimates presented may also need to be increased, there is some room 
in these estimates to accommodate some change. 
 



06-33 Section 8-5 WW Plan Amendment 
July 2007 Evaluation Skokomish Indian Tribe 

Permitting final infiltration basins will require substantial exploration and even testing 
during design.  It is during design that basin sizing will be closely matched with the 
results of detailed soils analysis and further refinement of projected flows.  The 
hydrogeologic data suggest there are suitable sites for such basins and, while level land 
near the Potlatch and Core Reservation treatment plant sites is limited, it is available. 
 
SOLIDS TREATMENT ALTERNATIVES 
 
The 1998 Master Plan includes a description of sludge management alternatives.  Sludge, 
or biosolids, may be stored and dried on-site, or hauled off to reduce the capital cost of 
the plant. There is an onsite sludge composting program at the Washington Corrections 
Center in Shelton which may be available to receive the sludge. For purposes of this 
study, provisions for sludge treatment include sludge stabilization and dewatering 
sufficient for disposal on land as a Class B biosolids or in a landfill. 
 
POTLATCH BUBBLE TREATMENT AND DISPOSAL 
 
The Potlatch Bubble treatment plant and effluent disposal design includes a new MBR 
water reclamation facility located on the western edge of Potlatch State Park. The plant 
will be located near the Tribe’s new t3ba’das Housing Project and the effluent disposal 
infiltration basins will be located nearby (see Figure 13). 
 
A summary of components of the treatment plant is provided here.  Detailed sizing of 
unit processes are shown in Table 10 and the site plan for the plant is shown in Figure 12.  
A schematic hydraulic profile and flow diagram of the plant is shown in Figures 18 and 
19. Sections of the infiltration basins are shown in Figure 14. 
 
Treatment plant components: 
 

• Influent Pumping:  Based on final siting and topography of the plant, influent 
pumping may not be necessary for operation of the plant, however, for cost 
estimating purposes it is included in this evaluation.  Influent pumping will 
consist of submersible pumps which are paced to the incoming wastewater flow.  
There are two pumps, each sized for the peak hour flow, and therefore, if one 
pump goes down, the other can function as standby. 
 

• Headworks (screening, grit removal, metering): Headworks consist of a 1/8” 
rotating drum screen with a bypass bar screen, a vortex grit removal system and 
an influent magnetic flow meter. 
 

• Secondary Treatment: Membrane Biological Reactor technology will be used as 
the secondary treatment process and to achieve Class A reclaimed water. This 
alternative provides an MBR system consisting of a concrete tank with basins that 
will house the membrane units and provide anoxic and pre-aeration zones. The 
system will consist of influent and effluent piping, waste pumps, blowers and 
associated controls to make the installation complete. 
 



06-33 Section 8-6 WW Plan Amendment 
July 2007 Evaluation Skokomish Indian Tribe 

• Equalization basins are recommended to attenuate peak hourly flows, because the 
membranes are sized for peak daily flow. 
 

• Disinfection System: UV disinfection consisting of a 3 bank system containing  
low pressure high output lamps will be provided.  The rated capacity will be 0.10 
mgd based on 60% transmittance. 
 

• Infiltration Basins: The infiltration basins are required to be 1.07 acres based on a 
design application rate of 0.2 inches per hour (in./hr). Phase 1 design includes the 
use of the reserve State Parks drainfield area, and three terraced infiltration beds 
(see Figure 13). The infiltration system will include an effluent pump, valve vault, 
force main, pumps, distribution box, and header system which distributes the 
effluent flow evenly throughout the infiltration basin.  
 
Emergency storage requirements will be included after regulatory requirements 
are established. Test pit data for soils in the proposed area for the infiltration 
basins will not be available until the end of July 2007. 
 
The infiltration basins will be secured by a chain-link security fence. 
 

• Solids Handling Facilities: Solids handling will consist of aerobic 
digesters/storage tank, with decanting capabilities and transportation to the Core  
Service Area WRP for processing and reuse of the biosolids. 

 

Table 10. Potlatch Bubble MBR Treatment Plant Design Criteria 

Component Phase 1 Ultimate 

Influent Pump Station(s)  
    (1 Standby + 1 Future) 

flow proportional pumping 

   Capacity, each 100 gallons/minute 
   Motor 5 horsepower (HP) 10 HP 
 
Headworks 

Component Phase 1 Ultimate 
Influent In-Channel Fine Screens, number  2 3 
   Capacity, each 0.6 mgd 
   Type of screen in-channel fine screen 
   Screen opening 2 mm 
Influent flow measurement, type ultrasonic 
    Downstream of fine screens, 24” side walls 3” Parshall flume 
Influent sampling, refrigerated flow paced composite sampler 

Herb Fricke, P.E.
Insert ultimate peak flow if we know what it is.

Herb Fricke, P.E.
This should be the same as our peak hourly flow and slightly higher is OK.



06-33 Section 8-7 WW Plan Amendment 
July 2007 Evaluation Skokomish Indian Tribe 

Table 10. Potlatch Bubble MBR Treatment Plant Design Criteria, continued 

Activated Sludge – Nutrient Removal Treatment, continued 

Component Phase 1 Ultimate 
Equalization & out-of-compliance Basin, number 1 2 
   Equalization volume, each (equalize 8 hours of 

max day) 
40,000 gallons 

   EQ to AB flow distribution box, no. (1 is   
standby) 

2 4 

   Capacity, each (vfd flow control, PLC control) 80 gallons per minute (gpm) 
   Motor size, each 2 2 
Anoxic/Aeration Combination cyclic Aeration 
Basins (AB), number  

2 @25,000 gallons, 
each  

4 @ 25,000 gallons, 
each  

   Volume provided by membrane 3 of 4 basins 15,000 gallons+/-* in operation 
  Note: *Zenon skid basin volume is ~50% effective 

due to coarse bubble diffusers.n 
   MCRT, minimum 21 days 
   Side water depth at maximum monthly 

average 
12’ swd, 14’ walls 

 Aeration blowers, no. (one standby) 3 5 
   Capacity, each 
    (peak full speed produces 100 scfm) 

80 scfm 

   Operating pressure 7.0 psig 
   Motors, each 10 horsepower 
   Aeration blower control (on vfd’s) DO probes/control system 
Aeration, type EPDM fine bubble diffusers 
   Aeration sizing for diffusers 150 scfm 
Mixing, & type submersible mixers 
   Number 2 4 
   Motor size, each 2 HP 
Membrane Skids, number (standby is storage 
volume) 

1 
Zenon 

2 
Zenon 

   Volume, each skid (2 basins per skid)      5,000 gal 
   Total volume in operation at design flow 7,500 gal 
   Turbidity analyzers, total, continuous effluent 

monitoring 
1 per basin 

Effluent (permeate) Flow meters 1 per basin 
Mixed Liquor (MLSS) Recirculation (MLR) gravity to Anoxic/EQ 
   Recycle to Anoxic Basin (controlled by 

Anoxic/EQ pumps) 
130  gpm 

 
   MLSS recirculation., total, maximum 0.19 mgd 0.38 mgd 
   Magnetic flow meters, 4 inch, number 1 1 
Waste Sludge Pumps, no. (+ 1 uninstalled 

standby), submersibles in Mixed Liqour 
Recirculation Wetwell 

1 2 

   Capacity, each 80 gpm 
   Motor 3 HP 
   Flow control type time on, total flow off 
   Magnetic flow meters, 2 inch, no. 1 2 
Scum Pump, positive displacement, no. (+1 
uninstalled standby) 

1 1 

   Capacity 40 gpm 
   Motor 3 HP 
   Control  manual or level on and level off 



06-33 Section 8-8 WW Plan Amendment 
July 2007 Evaluation Skokomish Indian Tribe 

 

Table 10. Potlatch Bubble MBR Treatment Plant Design Criteria, continued 

Ultraviolet Disinfection System 

Component Phase 1 Ultimate 
Type, IDI horizontal with block-outs for added 

future modules       
Low pressure/low intensity 

Number of banks in series (expansion capable 
on each module) 

3 

   Capacity to treat to Class A standards 0.1 mgd 0.2 mgd 
   UV design dose, after 8,760 hours lamp 

operation  
   (100% redundant unit is not installed) 

80,000 µW-sec/cm2 [80 mJ/cm2] 
 
 

Effluent Refrigerated Sampler 1 1 

REUSE WATER SUMP/PUMPS TO REUSE OR INFILTRATION TO GROUNDWATER 

Component Phase 1 Ultimate 
Effluent Reuse Pumps, no (1 is standby + 1 

future) 
2 3 

   Capacity 100 gpm 
   Motor  

10 hp 
   Effluent flow measurement, type 4” mag meter 
Utility Water Pumps, no. 1 
   Capacity 60 gpm 
   Motor 7.5 hp 
   System components pressure tank, pressure switch 
   Operation pump on at 80 psig and off at 100 psig 

SLUDGE AERATED HOLDING BASIN 
Component Phase 1 Ultimate 
Volume of tank 
  (bolted steel 16’ walls, 14’ swd, 30 ft dia)  
  or concrete (20’x20’x14’ walls, 12’ depth) 

12,000 gallons 

Aeration blowers, no. (main blowers are 
standby) 

1 2 

   Capacity, each 180 scfm 
   Operating pressure 7.0 psig  
   Motors 10  horsepower 

DRAINAGE PUMP STATION 
Component Phase 1 Ultimate 
Pumps, duplex alternating, no 2  
   Capacity, each 120 gallons/minute  
   Motor 5 horsepower  
 
CORE AREA TREATMENT AND DISPOSAL 
 
The Core Area MBR plant is located on the former WSDOT maintenance facility. It will 
accommodate up to 140,000 gpd average daily flow, when expanded for service for the 
the 20-year flow projections. The former WSDOT yard is located on Highway 101, near 
the northern end of the Core Area (see Figure 15).  Effluent disposal will be achieved 



06-33 Section 8-9 WW Plan Amendment 
July 2007 Evaluation Skokomish Indian Tribe 

with infiltration basins, located east of the highway, and north of the WSDOT parcel. The 
property is known as the Smith Property.   
 
The following is a summary of the new treatment facility’s proposed elements.  Detailed 
sizing of unit processes are shown in Table 11.  Figures 18 and 19 show a schematic 
hydraulic profile and flow diagram of the plant, as well. A section of the infiltration basin 